

Report Number: 205
Report Date 01/11/200

PERCENTAGE REFUSAL DENSITY TEST REPORT

Client Name
Scheme Name
Location
Chainage
Sampled by
Certificate of Sampling
Material Type
Material Name
Source of Material
Plant
Stone Type
Test Method
Analysis of
Binder Type

Lab Ref.
Sample No.
Ticket No.

Date Taken
Date Received
Date Tested

Core Sample No. 111
Diameter of Core 111
Depth of Core 111

<u>PRD Results</u>	
$G = (A / ((B - C) - ((B - A) / D)))$	
$H = 1 / (1 - (F / E))$	
PRD = 100G/H	

Signed